


Non-Psychotropic Medicines 

• Glycopyrrolate, Atropine, Clonidine, Amitriptyline, Mirtazapine 

• Tolvaptan, Fludrocortisone 

• Bromocriptine, Cabergoline, Aripiprazole 

• Ketamine, Metformin, Ondansetron 

• Oxybutynin, Tolterodine, Darifencin 

• Desmopressin, Varenicline   









Primidone for severe tremors 

• 69/F, a case of Bipolar Mood Disorder, in mania, showed good response to 

Tab Olanzapine (20 mg/day) and Tab Divalproex Sodium (750 mg/day) but 

developed severe tremulousness which did not respond to 80 mg/day of 

propranolol 

• Her symptoms would reappear on dose reduction 

• Tab Primidone (250 mg) once a day (1 – 0 – 0) brought about almost 

complete remission in her tremulousness   



Primidone for Essential Tremor 

• Primidone, an anti-seizure drug, is also effective for treating essential tremor  

• It is most useful for people with hand tremor  

• Primidone appears to be as effective as Propranolol, with significant 

suppression of tremor in most patients  

• Some people may develop tolerance to the treatment after about a year 

• In most cases, Primidone is given to people who do not tolerate Propranolol  

• Primidone can also be given in addition to Propranolol                                                   

to improve the symptoms 



Clozapine induced sialorrhoea 

• Muscarinic, adrenergic, histaminic & difficulty in swallowing 

• Atropine 1% eye drops (swish and spit) 2-5 drops 2-3 times a day 

  (Glycopyrrolate, Trihexyphenidyl)  

• Clonidine (0.1 mg) 

• Amitriptyline, Mirtazapine  

For dry mouth 

• Pilocarpine 4% eye Drops &  

• Saliva substitute, Carboxy Methyl Cellulose 0.5% (Wet Mouth) 



Tolvaptan for Hyponatremia 

• 53/F, a case of Major Depression on Tab Escitalopram (20 mg) at bedtime presented with 

weakness and low sodium level of 126 mEq/L. Clinically there was no evidence of 

dehydration and she was suspected to have SSRI (Escitalopram) induced SIADH 

• She was asked to withhold Tab Escitalopram. She was asked to take only 800 ml of fluid 

per day, take ½ a teaspoon of extra salt and was started on                                                      

Tab Tolvaptan (15 Mg) 1 – 0 – 0 for 4 days 

• On a follow-up visit after 7 days her sodium level normalised and she no longer felt weak 

• She was put on Tab Mirtazapine which has less chances of causing SIADH 

 



Fludrocortisone (Floricot 100 mcg)  

• 59-year-male, a case of schizophrenia and OCD on clozapine (50 mg) and clomipramine    

(75 mg) along with other medicines (not on antihypertensive)  

• Complained to postural hypotension and fear that he may fall  

• Tab Floricot (100 mcg)  0 – 0 – 1    (Dose: 50 to 200 mcg/day) (Rs 140 for 10 tabs) 

• Take 2-3 L of water daily and high salt intake 

• Head-up tilt at night, by raising the bedhead by blocks or                                                

firm pillow beneath the mattress, Change position slowly and carefully 

• Tab Ephidrine (15 mg)  1 – 1 – 1 – 0, Tab Midodrine (2.5 mg) 1 – 1 – 1, (Rs 2000 per strip) 

Desmopressin nasal spray (10-40 mcg) (Rs 1000) at bedtime etc. are the other options  





Pramipexole, Ropinirol 

• Pramipexole, a very useful drug for Bipolar Depression and Restless Leg 

Syndrome 

• Dose : 0.25 mg to 3 mg /day (Pramipex, Pramirol, Mirator) 

• Ropinirol is also promoted for Restless Leg Syndrome 

• Dose : 0.5 mg/day (Ropark) 



Ketamine, Metformin, Ondansetron 

• Ketamine for treatment resistant depression and OCD 

• Metformin for olanzapine induced weight gain 

• Ondansetron (5HT3 antagonist) for acidity and treatment 

resistant schizophrenia with negative symptoms and alcohol use 

disorder 

  



Oxybutynin, Tolterodine, Darifencin, (Imipramine) 

(Imipramine, Desmopressin, Amitriptyline, Aripiprazole) 

• For clozapine induced bed-wetting or incontinence in a patient 

having dementia 

• Tab Oxyspas (2.5/5 mg) at bedtime  

• Tab Roliten (2/4 mg) at bedtime 

• Tab Darilong (7.5 mg) at bedtime 



Desmopressin, Varenicline  

• A case of post head injury Diabetes Insipidus and Sugar Craving 

• Desmopressin Nasal Spray (10 mcg/0.01ml) 10 to 40 mcg/day 

• Tab Varenicline (0.5 mg and 1.0 mg) 1 – 0 – 1  

 




